




# TEST CERTIFICATE

**Test Certificate Number : SLET416**

Destruction Test

<b>Date Of Test :</b>	19/07/2018	<b>Order Number :</b>	Peter	<b>Reference Number :</b>	00072305
<b>Distinguishing Number or Markings</b>	<b>Description of Items</b>	<b>Number of items tested</b>	<b>Breaking Force Applied</b>	<b>Assembly Failure Description</b>	
N/A	1m x 2.4mm Wire Rope Hand Swaged soft eyes both ends	1	4.32kN	Broke at Ferrule	

We hereby certify that the articles described above have been proof loaded and thereafter an examination of each article was carried out by a competent person.

<b>Comments :</b>	Acceptable, Wire Rope MBL 3.4kN	<b>Tested To Standard :</b>	AS 1666.1 - 2009
<b>Customer Name and Address :</b>	Dolphin Marine Pty Limited 54 Inglebar Avenue ALLAMBIE HEIGHTS NSW		
<b>Authorised Representative :</b>	Peter Cooch	 _____ Signature	

Sydney Lifting Equipment Pty Ltd  
 2/98 Old Pittwater Road, Brookvale NSW 2100  
 ABN 73 609 642 560 Phone (02) 9905 1591 Fax (02) 9939 6479  
[sales@sydneylifting.com.au](mailto:sales@sydneylifting.com.au) [www.sydneylifting.com.au](http://www.sydneylifting.com.au)